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Engineering and Science Services B R S S

CONSTRUCTION ENGINEERING LABORATORIES

Client: The Engineering Concrete Products Co. Techno- Crete.

Samples: Eight Rectangular Interlock Pavers (20x10x10) em. (Group 2)
Samples Received Date: November 24,2019

Report Date: December 01, 2019.

Splitting Tensile Strength test results according to (EN 1338-2003):

Sample | Weight | Lengh | Wi | Thekness| D100 | U0 e
= (kN) (kg/cm?) (MPa)
9 4560 20 10 10 99.70 35.94 3.52
10 | 460 | 20 | 10 10 9480 | 34.18 335
| 4500 | 26 _L 10 10 86.60 | 31.22 3.06
12 4580 199 | 10 9.9 117.70 42.43 4,16
13 4400 20 10 10 88.30 31.83 3.12
14 4360 199 | 10 10 125.50 45.24 4.44
15 4380 26 h 10 10 114.70 41.35 4.06
16 4320 | 20 10 10 128.30 46.25 4.54
Average 106.95 38.555 3.78125
* Interlock pavers were delivered by the client.
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